January 2012

Proposed Uranium Mine and Mill,
Coles Hill Virginia:

An Assessment of Possible
Socioeconomic Impacts

Final Report

Prepared for

Danville Regional Foundation
512 Bridge St., Suite 100
Danville, VA 24541

Prepared by
RTI International

3040 Cornwallis Road
Research Triangle Park, NC 27709

RTI Project Number 0212843.000



RTI Project Number
0212843.000

Proposed Uranium Mine and Mill,
Coles Hill Virginia:

An Assessment of Possible
Socioeconomic Impacts

Final Report

January 2012

Prepared for
Danville Regional Foundation

512 Bridge St., Suite 100
Danville, VA 24541

Prepared by

Katherine Heller Michael Lowry
James Cunningham Jon Poehlman
Sara Lawrence Paramita Sinha
Timothy Albrecht Kibri Everett Rebecca Munch
[...]
3.3. The inputs used to estimate emissions for the potential uranium mine are displayed in Table 3-6.
Additionally, the surface areas of potential “area” sources of air emissions were derived from a digital
reproduction of a map presented in Marline (1983). Presented in Figure 3-10 is a map showing the
Marline (1983) mine and mill layout and in Table 3-7 are the projected surface areas. It is recognized that
the mine and mill layout likely would be modified to reflect current engineering and environmental
regulatory requirements; nevertheless, this preliminary layout provides reasonable approximate surface
areas upon which to base the air emission estimates.

EPA’s AP-42, a set of widely used emission factors to estimate the quantity of pollutants released
during certain processes within industry sectors, was applied to estimate air emissions from the Coles Hill
uranium mine and mill site. This compilation has been used for decades to provide representative and
reliable emission estimates from industrial operations. Although many of the estimation methods applied
are not specific to the uranium mining and milling industry, these operational processes are the same for
mining processes in general. The selected AP-42 estimates used in this study are provided in Table 3-8.
The presented air emissions represent realistic operational situations that may vary depending on a range
of choices by VUI. These ranges were accounted for by selecting different technologies, climate, and
operating conditions. Low and high emissions were estimated for both open-pit and underground mining.
The emissions were estimated for particulate matter (PM) less than 30 micrometers (PMs).

Table 3-6. Potential Mining and Milling Operations for Emission Estimation
Equation Inputs

Input Operation Value Units Source

Rock removal/overburden 8,400,000 Tonlyr Marline, 1983

Blasts 1,000 Blasts/yr Marline, 1983
Underground mining 0.02 Gr PM/dscf Stricklin and Haney, MSHA
Blasting area 225 Ftr2 Marline, 1983

Daily production hours 24 Hr/day Lyntek, 2010b
Annually production days 350 Dayl/yr Lyntek, 2010b
Average U;0q grade 0.19 % Lyntek, 2010b
Alkaline recovery 84 % Lyntek, 2010b
Processing recovery 83 % Lyntek, 2010b

Ore production rate 3,000 Ton/day ore Lyntek, 2010b
Uranium production rate 1,000 Ton UsOglyr Lyntek, 2010b
Exhaust air flow rate 300,000 cfm Lyntek, 2010b

Radon emission rate 25.3 Ci/ton U304 EPA, 1985

Final Report 3-17



Potential Environmental Releases Socioeconomic Impact Assessment

Figure 3-10. Map of Uranium Mine and Mill Layout from Marline (1983)

h |
N\
\
> @\ J: HAUL ROADS N el 7
v ) &\ (LR
i - 2 B LR
e 2 % it TINSESE S
A% v N ST
SO ; / O
RS ~ - - D /7 : & /: \:i e
P SPR\NG GARDEN RSty = > MINE: OVERBURDEN
= A STORAGEAREAZ
. 7 4

&

MILL SITE

"ORE STORAGE
S 9T AREA

—— Haul Roads

[ Mining & Milling Map Features
{ — Streams
| Ponds
: 0 500 1,000
-"é‘;!—- P B
Y Meters -

| Source: Marlin Uranium Corporation
n Mining and Milling Vol. 2, 1984

Table 3-7. Coles Hill Mine and Mill Production Areas

Description Surface Area, m”
Mine pit (large) 514,005
Mine pit (small) 19,084
Water treatment plant 6,179
Mine water pond 18,551
Mill water pond 18,943
Mill site 97,284
Ore storage 65,182
Topsoil storage 58,291
Tailings management area 795,056
Mine overburden storage area 2,729,440
Mine overburden storage area 1,188,680
9T area 11,779,342
Potential clay borrow site 791,386

3-18 Final Report



Socioeconomic Impact Assessment Potential Environmental Releases

Table 3-8. Emission Estimation Source and Correlating AP-42 Equation
References

Emission Source EPA AP-42 Reference
Blasting 11.9-1
Bulldozing 11.9-1
Dragline 11.9-1
Crushing 11.24-2
Grinding 11.24-2
Material handling and transfer 11.24-2
Plant road 13.2.2-1
Haul road to/from pit 13.2.2-1
Quarrying and processing 13.2.4-1

The emission estimate results for PM3, and radon are presented in Tables 3-9, 3-10, and 3-11.
PMso emissions were estimated from the following operations: open-pit blasting, open-pit bulldozing,
underground ventilation, haul roads, handling and transfer areas, stockpiles, overburden, and processing.
The ranges of the effectiveness of control technologies applied to reducing PM ranged between 10% and
80%, depending on the control. For example, a dust suppressant spray may provide 30% to 50% control,
while a dust collector could provide up to 75% to 80% control; a detailed discussion of mitigation
technologies is provided in Section 3.6.

Table 3-9. Emission Estimates of Ore and Nonore-Related PM3, from Open-Pit
and Underground Mining Methods at the Proposed Coles Hill Site
Nonore-Related PM;,
Mining Ore-related PMgq, kg/yr kglyr Total PMg,, kg/yr
Method Low High Low High Low High
Open Pit 245.3 1,119.1 134.4 1,019.2 379.8 2,138.3
Underground 244.3 1,107.1 57.8 437.2 302.1 1,544.3
Table 3-10. Radon Emission Estimate Results
Low Radon | High Radon Low Radon High Radon
Square Flux Rate, Flux Rate, | Emission Rate, | Emission Rate,
Description Meters pCi/m2-s pCi/m2-s pCi/s pCi/s
Mine overburden storage | 2,729,440 28 60° 5.46 x 10° 1.64 x 10°
area (open-pit mine)
Tailings management area 795,056 2 20" 1.59 x 10° 1.59 x 10’
°EPA, 2008.
®Golder Associates, 2010.
Final Report 3-19



Potential Environmental Releases Socioeconomic Impact Assessment

Table 3-11. Underground Mine Vent Radon Emission Rate Estimates at the
Proposed Coles Hill Mine

Uncontrolled Controlled
Ore Mining Average UzOg Radon Flux Radon (84%) Radon
Rate, Content in Ore, | Rate, Ci/ton Emission Emission
Description Tons/day? % Mined Ore” Rate, pCi/s Rate, pCi/s
Underground mine 3,000 0.19 25.3 1.61 x 10° 2.57 x10°
vent
#Lyntek, 2010b.
PEPA, 1985.

3.6 Mitigation and Control Options

3.6.1 Marline Study Wastewater Treatment Approach

The mining/milling facility proposed in the Marline study was designed with high levels of
internal recycle and zero liquid discharge (ZLD) of the high pollutant concentration mill process water.
VUI has also indicated that their milling design would require water. Although the design plans specified
ZLD from the mill processing plant, they did provide a high-level technology review of treatment
alternatives in the event that treatment of the higher concentration mill water became necessary. They
noted that enhanced pond evaporation, chemical precipitation, electrodialysis, and ion exchange were
potential treatment technology options, but that both further studies and a demonstrated need would be
required before exploring the feasibility/performance of these options (Marline, 1983).

The Marline WWTP approach was, therefore, designed to treat the contaminated mine/tailings
runoff. The proposed plant was designed to meet the then-current EPA mining discharge standards (40
CFR 440, 1982). The treatment plant was designed assuming a 100 piC/L radium concentration as the
influent to the WWTP. This concentration is noted to be a conservatively high estimation, because the
Marline Study estimates that undiluted tailings solutions are expected to range between 14 and 105 piC/L,
and some dilution from rainfall will likely lower the concentration (Marline, 1983). The conceptualized
treatment plant is provided in Figure 3-11.

Although today the treatment technologies for radionuclide removal are similar to those available 30
years ago, the addition of reverse osmosis (RO) and electrodialysis (ED) membrane processes provides
high levels of removal and increases the available water treatment options. Table 3-12 provides a
summary of available EPA-approved treatment technologies for radium/uranium removal from
contaminated water. Although VUI has not yet generated current water treatment plans, the economics of
radium and uranium removal make it likely that any proposed WWTP will have a similar structure. That
is, the primary removal method is likely to be barium/sulfate coprecipitation, coagulation, and filtration,
followed by a finishing treatment to ensure that regulations are met prior to discharge. The choice of the
finishing treatment could be an adsorption, ion exchange, or membrane process like RO or ED and will
depend on treatability studies and economics.

3-20 Final Report



Socioeconomic Impact Assessment

Potential Environmental Releases

Figure 3-11. WWTP Scheme Proposed in the Marline Study to Treat Mine/Tailings

Runoff for Discharge

\
__ Tailings/mining . 300 gpm BaCl,
water = 300gpm Detention Pond Radium Conc. = 100 pCi/L N ‘SO 4y
asS0y

Thickener/ Barium-Radium
Clarifier Coprecipitation
Sludge to mill Polymer
for processing cosgulant
Backwash
residuals
Sand Filter Flocculation

Radium
Absorber

Backwash
water

Uranium
lon
Exchange

Discharge to
receiving stream
Concentrations: ———»
<3 pCilL Ra
<2mg/L U

Table 3-12. Summary of Radium/Uranium Water Treatment Technologies and
Associated Removal Efficiencies®®
Typical
Treatment Contaminants Removal
Technology Removed Efficiency Brief Technology Description
Coprecipitation with | Radium 50%-95% BaCl, followed by NaSO, to coprecipitate Ba(Ra)SO,

barium sulfate®

sludge, followed by sedimentation and filtration.

lon exchange®®

>95% Radium—cation exchange with sodium. Uranium—anion

exchange with chloride.

Radium, uranium

MnO, adsorption®

Radium 50%-95% Adsorption onto activated media for divalent cation

removal.

(RO)"®

Reverse osmosis

>99% High-pressure membrane system effective at removal of

high percentage of ions in feed water.

Radium, uranium

FelAlPC

Coagulation with

50%-90% Coagulation with either alum or ferric followed by

sedimentation and filtration.

Uranium

Lime softening®®

80%-99% Lime/soda ash precipitates ions, and sedimentation and
filtration steps facilitate removal. Removal is more

effective at higher pH.

Radium, uranium

Electrodialysis®

95% Electrical potential applied across alternating anion/cation

exchange membranes removes ions in water.

Radium, uranium

Note that removal efficiencies vary widely and are highly dependent on the source water concentration and composition.
Accurate estimates of achievable removal efficiencies must be determined experimentally for the specific water.

PEPA, 2006
‘EPA, 2007
9Dennis, 2004

Final Report

3-21



Potential Environmental Releases Socioeconomic Impact Assessment

3.6.2 Air Emission Controls

The dust and radon emissions can be controlled using different technologies and practices. Radon
emissions from mining can be controlled or reduced by preventing diffusion of radon and containing
radon in a confined space until it has decayed to less reactive products. Three suggested and more
commonly used methods for reducing radon are application of sealants, backfilling, and bulkheading.

The use of sealants places a barrier over the ore pores and surface to prevent the release of radon.
The cost of sealants is relatively high, and they can provide about 50% to 70% reduction in radon
emissions (Proposed Standard 6-10). Backfilling is the practice of placing waste materials, such as
tailings, back into the mine to fill the stope. This is used to stabilize the mine but also helps reduce radon
emissions. This is also a costly process. It has been shown that backfilling can reduce emissions up to
84% (Proposed Standard 6-13). Bulkheading involves creating a barrier to restrain the air in a worked-out
section of the mine, which allows the radon emissions to decay into less active products. In theory, a
bulkhead could be 100% effective in reducing emissions.

Dust emissions can be reduced from the mine by different control devices. Control alternatives
depend on the conditions at a mine and the amount of control necessary. Dust control devices such as
sprayers or mechanical collectors can improve reduction effectiveness from 10% to about 75%.

Table 3-13 shows a variety of effective dust control options for mining (CDC Handbook).

Table 3-13. Particulate Matter Emission Control Methods and their Removal

Efficiencies
Treatment Effectiveness
Low is 10%—30%
Moderate is 30%—-50%

Dust Control Method High is 50%—75%
Dilution ventilation Moderate
Displacement ventilation, including enclosure with extraction of dusty air Moderate to high
Wetting by sprays Moderate
Airborne capture by sprays Low
Airborne capture by high pressure sprays Moderate
Foam Moderate
Wetting agents Zero to low
Dust collectors Moderate to high
Reducing generated dust Low to moderate
Enclosure with sprays Low to moderate
Dust avoidance Moderate

3-22 Final Report




Socioeconomic Impact Assessment Potential Environmental Releases

3.7 Regulations

Uranium mines and mills are regulated by federal and state agencies. EPA, the Nuclear
Regulatory Commission (NRC), and the Department of Energy (DOE) are each responsible for different
aspects of uranium mining and milling activities. Currently, the Commonwealth of Virginia does not have
any regulations for uranium mining and milling. A moratorium is in place, which until lifted and
regulations are established, disallows uranium mining in Virginia.

The Atomic Energy Act (AEA), Uranium Mill Tailings Radiation Control Act (UMTRCA),
Clean Air Act (CAA), CWA, and SDWA are the statutes in place to regulate emissions, wastes, and water
from uranium mining and milling. Each set of regulations is set to protect the health and welfare of the
mine employees, the surrounding population, and the environment.

3.7.1 Air Regulations

The air regulations applicable to this process are the National Ambient Air Quality Standards
(NAAQS), the New Source Performance Standards (NSPS), and the National Emission Standards for
Hazardous Air Pollutants (NESHAPSs). The pollutants of greatest concern and concentration are
particulate matter and radionuclide emissions. For particulate matter emissions, most states will
implement dust suppression work practices, and the federal government has set standards for any point-
source emissions from the facility. The regulations for the radionuclide emissions are more stringent
because of the nature of the pollutant. Subpart B of 40 CFR 61 sets standards for active mines and
requires that no member of the public can be exposed to an effective annual dose higher than 10 mrem/yr.
This requires multiple monitoring sites and equipment throughout the facility and community.

3.7.2 Tailings

Appendix A to 10 CFR Part 40 details the criteria related to operating and maintaining uranium
tailings facilities. The overall objective of the criteria is to ensure that tailings facility designs have
minimal impact both short and long term on human health and the surrounding environment. The
document covers financial responsibility, design guidelines to minimize erosion, groundwater protection
standards, monitoring protocol, and clean up requirements in the event of release/contamination. The final
rule of 40 CFR Part 192 states that “Implementation of the disposal standard for protection of
groundwater will require a judgment that the method chosen provides a reasonable expectation that the
provisions of the standard will be met, to the text reasonably achievable, for up to 1,000 years and, in any
case, for at least 200 years.” This is less than the NRC time frame of 10,000 years of protection and was
lowered because of the lower radiation content in uranium tailings wastes. Typical radioactivity of
uranium tailings is 0.4 to 1.0 nCi/g, whereas process wastes are always >100 nCi/g and typically much
more than this.

There are two phases of tailings management, during operation and then closure once mining
operations have ceased. Groundwater protection is addressed through the requirement of a monitoring
plan (see Table 3-4), as well as actionable concentration levels.

Final Report 3-23



Potential Environmental Releases Socioeconomic Impact Assessment

3.7.3 Pile and Liner Design

Installation of a monitoring system upgradient of the point of compliance (the uppermost aquifer
upgradient of the edge of the disposal site) to determine the background levels of any contaminants is
required per 10 CFR Part 40. This background information along with information on the receiving water